No. 0102010A Remark: BGZ: 0102010

E0158 0102A010A 1
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No. 0102010A Remark:

BGZ: 0102010

010 COMPLETE ENGINE

Pos. Part No. Description Dimension Quanti Conditions
ty
1 00 0799 904 0 ENGINE OM 906 LA 205KW SE 1 1)
1 00 0799 905 0 ENGINE OM 906 LA 205KW SE 1 2)
1 00 0799 857 2 ENGINE OM 926 LA210KW 1 3)
TIER 41
1 00 0530 179 1 ENGINE OM 906 LA - 205KW 1 4)
1 00 0798 542 2 ENGINE OM 906 LA - 205KW 1 5)
1 00 0530 184 1 ENGINE OM 906 LA - 205KW 1 6)
1 00 0798 557 2 ENGINE OM 906 LA - 205KW 1 7)
1 00 2599 295 0 ENGINE OM926LA 210KW 1 8)
STAGE IIIB
2 00 1992 165 0 ENGINE REMANOM 906 LA 1 9)
205KW
2 00 1992 165 0 ENGINE REMANOM 906 LA 1 10)
205KW
1) Equipment
MD_P02_0720 Mercedes OM906LA engine (EWG205kW) without air compressor
2) Equipment
MD_P02_0721 Mercedes OM906LA engine (EWG205kW) with air compressor system
3) Equipment
. MD_P02_0724 OM926 K ECE R120 210kW T4i
machine no. + from 83100011 up to 83100157
4) Equipment
. MD_P02_1720 Mercedes-Benz OM 906 LA 205 kW/279 hp (ECE R 120)
machine no. + from 83100083
5) Equipment
. MD_P02_1720 Mercedes-Benz OM 906 LA 205 kW/279 hp (ECE R 120)
machine no. + up to 83100082
6) Equipment
. MD_P02_1721 Mercedes Benz OM 906 LA 205 kW/279 hp (ECE R 120) with air compr
machine no. + from 83100083
7) Equipment
. MD_P02_1721 Mercedes Benz OM 906 LA 205 kW/279 hp (ECE R 120) with air compr
machine no. + up to 83100082
8) Equipment
. MD_P02_0724 OM926 K ECE R120 210kW T4i
machine no. + from 83100158 up to 83199999
9) Equipment
. MD_P02_1720 Mercedes-Benz OM 906 LA 205 kW/279 hp (ECE R 120)
machine no. + up to 83100082
Exchange / Reman
10) Equipment
MD_P02_1721 Mercedes Benz OM 906 LA 205 kW/279 hp (ECE R 120) with air compr
machine no.

+ up to 83100082
Exchange / Reman
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No. 0105100A Remark: BGZ: 0105100

E0158 0105A100A 1
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No. 0105100A Remark:

BGZ: 0105100

100 ENGINE SUSPENSION 1)

Pos. Part No. Description Dimension Quanti Conditions
1 00 0368 026 0 HEX.HEAD BOLT M16X40 ;y
2 00 0239 391 0 CONTACT WASHER Al6 16
3 00 0237 591 0 HEX.HEAD BOLT M20X60 2
3 00 0237 521 0 HEX.NUT M20 2
3 00 0212 191 0 CONTACT WASHER A20 2
4 00 0236 230 0 HEXAGON HEAD BOLT M16X35 8
5 00 0239 391 0 CONTACT WASHER Al6 8
6 00 0235 593 0 HEXAGON HEAD BOLT M16X90 1 2)
7 00 0796 273 0 BUSHING D32/D18X50 1 2)
8 00 0780 070 3 ENGINE MOUNTING 1 3)
8 00 0798 500 3 ENGINE MOUNTING 1 4)
1) Equipment
MD_P02_0720 Mercedes OM906LA engine (EWG205kW) without air compressor
MD_P02_0721 Mercedes OM906LA engine (EWG205kW) with air compressor system
MD_P02_0724 OM926 K ECE R120 210kW T4i
MD_P02_1720 Mercedes-Benz OM 906 LA 205 kW/279 hp (ECE R 120)
MD_P02 1721 Mercedes Benz OM 906 LA 205 kW/279 hp (ECE R 120) with air compr
2) machine no. + from 83100011 up to 83100137
3) Equipment
MD_P02_0720 Mercedes OM906LA engine (EWG205kW) without air compressor
MD_P02_0721 Mercedes OM906LA engine (EWG205kW) with air compressor system
MD_P02_0724 OM926 K ECE R120 210kW T4i
MD_P02_1720 Mercedes-Benz OM 906 LA 205 kW/279 hp (ECE R 120)
machine no. MD_P02_1721 Mercedes Benz OM 906 LA 205 kW/279 hp (ECE R 120) with air compr
+ from 83100103
4) Equipment
MD_P02_0720 Mercedes OM906LA engine (EWG205kW) without air compressor
MD_P02_0721 Mercedes OM906LA engine (EWG205kW) with air compressor system
MD_P02_1720 Mercedes-Benz OM 906 LA 205 kW/279 hp (ECE R 120)
machine no. MD_P02_1721 Mercedes Benz OM 906 LA 205 kW/279 hp (ECE R 120) with air compr

+ up to 831000102
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No. 0125100A Remark: BGZ: 0125100
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No. 0125100A Remark:

100 FUEL TANK 1)

BGZ: 0125100

Pos. Part No. Description Dimension Quanti Conditions
1 00 0548 203 0 MOUNT :V 2)
2 00 0548 204 0 MOUNT 1 3)
3 00 0034 018 0 CAP 1
3 00 0581 279 0 CAP ABSCHLIESSBAR 1 4)
4 00 0038 915 0 SOCKET SV 80 B/40 1
5 00 0736 238 0 TANK FILTER 1
6 00 0550 066 1 RETURN PIPE 1 5)
6 00 0550 430 1 RETURN PIPE 1 6)
7 00 0794 995 0 BREATHER VALVE 1 5)
7 00 0794 417 2 VENTILATION 1 7
8 00 0211 091 2 O-RING 12 X 2 NBR 80 1 5)
8 00 0217 460 0 O-RING 18,64X3,53 -N 1 7)
9 00 0549 761 0 LEVEL INDICATOR 1080MM, 500 LITER, 1 8)
NEUTRA
9 00 0783 653 0 PT SCREW 6ST 4X40 1
10 00 0794 993 0 GASKET VORRATSGEBER 1
11 00 0550 064 1 SUCTION PIPE 1 5)
11 00 0550 428 1 SUCTION PIPE 1 9)
12 00 0548 224 0 WASHER 2
13 00 0218 694 0 O-RING 18 X3 -N 1
14 00 0550 068 0 SCREW PLUG 1
15 00 0548 356 0 FUEL TANK 1 5)
15 00 0550 426 0 FUEL TANK 500L 1 7)
16 00 0136 529 0 pPVC-HOSE 4+0,1X6X10000 1 10)
16 00 0459 454 0 PVC-HOSE 6X15 1 11)
17 00 0549 960 1 CABLE TERMINAL 1 5)
17 00 0458 125 0 CLAMP D8-D10 1 7)
18 00 0239 394 1 CONTACT WASHER B10 4
19 00 0237 382 0 HEXAGON HEAD BOLT M10X20 4
20 00 0237 382 0 HEXAGON HEAD BOLT M10X20 6
20 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 12
20 00 0236 171 0 HEXAGONAL NUT M10 6
21 00 0237 461 0 HEXAGON HEAD BOLT M12X30 12
21 00 0239 389 0 CONTACT WASHER Al2 24
21 00 0236 172 0 HEXAGONAL NUT M12 12
22 00 0217 501 0 CONNECTOR NQS 1/2" - 6 X 90 1 7)
GRAD
23 00 0783 649 1 ADAPTER 1 12)
24 00 0217 460 0 O-RING 18,64X3,53 -N 1 7)
25 00 0218 694 0 O-RING 18 X3 -N 1 7)
26 00 0783 649 1 ADAPTER 1 13)
27 00 0217 460 0 O-RING 18,64X3,53 -N 1 7)
28 00 0218 694 0 O-RING 18 X3 -N 1 7)
1) Equipment
MD_P14_0050 Fuel tank 500 litres
2) Remarks to the rear
3) Remarks front
4) Remarks As per requirement.
5) machine no. + up to 83100030
6) machine no. + from 83100031
with Item 23, 24, 25
7) machine no. + from 83100031
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No. 0125100A Remark:

100 FUEL TANK 1)

BGZ: 0125100

8) CCN
CCN-B043 fuel level sensor

9) machine no. + from 83100031
with Item 26 - 28

10) machine no. + up to 83100030
2300 mm

11) machine no. + from 83100031
2300 mm

12) machine no. + from 83100031
with Item 24

13) machine no. + from 83100031
with Item 27
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BGZ: 0125120

No. 0125120A Remark:

1 VOCILVSCL0 85103

Page 1
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No. 0125120A Remark: BGZ: 0125120

120 FUEL DELIVERY PUMP

Pos. Part No. Description Dimension Quanti Conditions
1 00 0068 665 0 HAND PUMP H11K06 M16X1,5 :Y 1)

1 00 0077 446 0 SEALING RING F. H11 K02 1

1 00 0077 447 0 INSPECTION GLASS 1

2 00 0237 442 0 HEXAGON HEAD BOLT M8X25 2

2 00 0239 393 1 CONTACT WASHER B 8 -8.2X22X1,9 2

2 00 0236 170 0 HEXAGONAL NUT M8 2

3 00 0077 445 0 FILTER ELEMENT 1

1) Remarks with Item 3

TUCANO 430 MONTANA Page 2



No. 0125140A Remark: with Item 25,36 BGZ: 0125140

E0158 0125A140A 1
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No. 0125140A Remark: with Item 25,36

140 FUEL PIPES

BGZ: 0125140

Pos. Part No. Description Dimension Quanti Conditions
1 00 0798 886 1 FUEL PIPE DC MOTOR-KUEHLER :y 1)
2 00 0759 375 0 CABLE RING C 6-12X24X3,0 1
3 00 0216 364 0 UNION NUT BLL12 1
4 00 0068 687 1 CONNECTION M18X1,5-10/100GRAD 1
KRAFT
5 00 0216 006 0 UNION NUT BLL10 1
6 00 0215 167 0 CONNECTION D16X1,5-10 1
7 00 0799 625 0 FUEL PIPE DC 1 2)
HANDPUMPE-MOTOR
00 0216 364 0 UNION NUT BLL12 1
00 0068 688 1 CONNECTION M18X1,5-10 1
10 00 0798 863 0 CONNECTOR NORMAQUICK SNW 1
1/2"-10-
11 00 0798 887 2 FUEL PIPE 1 3)
11 00 0799 991 0 FUEL PIPE DC CAT 1 4)
KUEHLER-TANK
12 00 0216 006 0 UNION NUT BLL10 1
13 00 0215 167 0 CONNECTION D16X1,5-10 1
14 00 0759 375 0 CABLE RING C 6-12X24X3,0 1
15 00 0798 862 0 CONNECTOR 1/2"- 10 1 5)
15 00 0798 863 0 CONNECTOR NORMAQUICK S NW 1 4)
1/2"-10-
16 00 0798 652 1 ADAPTER DN 12 - F-M22X15 1
18 00 0798 664 0 ADAPTER M16X1,5/1/2"SAE) 1
204
20 00 0798 884 1 FUEL PIPE DC 1 6)
FILTER-HANDPUMPE
21 00 0798 863 0 CONNECTOR NORMAQUICK S NW 3
1/2"-10-
22 00 0408 552 2 HOSE CLAMP A-12-22X9 2
24 00 0798 862 0 CONNECTOR 1/2"- 10 1 5)
25 00 0408 552 2 HOSE CLAMP A-12-22X9 2
27 00 0238 451 0 O-RING 19,3 X2,4 -N 1
31 00 0799 626 1 FUEL PIPE TANK-FILTER 1 7
31 00 0799 993 0 FUEL PIPE DC CAT TANK-FILTER 1 8)
32 00 0799 611 0 REDUCING ADAPTER I-B-G3/8 - A-E-M16X1,1 9)
5
33 00 0783 652 0 BALL-TYPE TAP DN8-I-G3/8XA-G3/8 1
34 00 0216 366 0 O-RING 10,50X1,5 NBR80 1
35 00 0783 644 1 ADAPTOR G3/8"-1/2" SAE J 20441
36 00 0798 863 0 CONNECTOR NORMAQUICK SNW 1 5)
1/2"-10-
36 00 0798 863 0 CONNECTOR NORMAQUICK S NW 2 4)
1/2"-10-
1) Remarks with Item 2,4,5,6
2) Remarks mit Pos. 8,9,10
3) machine no. + up to 83100030
with Item 12,13,15,21
4) machine no. + from 83100031
5) machine no. + up to 83100030
6) Remarks with Item 21 - 22
7) machine no. + up to 83100030
with Item 24,25,36
8) machine no. + from 83100031
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No. 0125140A Remark: with Item 25,36 BGZ: 0125140

140 FUEL PIPES

8) with Item 25,36

9) Equipment
MD_P06_0010 Additional fuel filter
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No. 0125160A Remark: BGZ: 0125160

E0158 0125A160A 1
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No. 0125160A Remark: BGZ: 0125160

160 FUEL FILTER 1)

Pos. Part No. Description Dimension Quanti Conditions

1 00 0796 211 0 FUEL FILTER

2 00 0796 213 O FILTER ELEMENT

3 00 0796 789 0 SEALING RING

4 00 0796 788 0 WATER CONTAINER
5 00 0796 791 0 SCREW PLUG

6 00 0796 790 0 PLUG

10 00 0798 318 O FILTER ELEMENT

11 00 0798 319 O FILTER ELEMENT

,_.,_.,_.,_.,_.,_.,_.,_..2-

1) Equipment
MD_P06_0010 Additional fuel filter
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No. 0125180A Remark: BGZ: 0125180

E0158 0125A180A 1
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